BETWEEN:

WHISTLER OLYMPIC PARK LEASE

HER MAJESTY THE QUEEN IN RIGHT OF THE
PROVINCE OF BRITISH COLUMBIA; represented by
the minister responsible for the Land Act, Parliament

Buildings, Victoria, British Columbia

AND:

VANCOUVER ORGANIZING COMMITTEE FOR

THE 2010 OLYMPIC AND PARALYMPIC WINTER
GAMES, a Federally incorporated society, extra
provincially registered in British Columbia under
No. 0047023

Page 1
FNR-2012-00329 - Part 1



Lease No.: e A e : B File No.: 2407927

SRR L
SHALLDO | " Disposition No.: 868000

Article 1 — INTERPRETATION ...coonuimmmmimermsimsssimsssimsssssssssmssssssssosmssssassssss 1
1.1 DefinitionS .imcieismsinmmmssssonmessssonis ereeesses s s as e n e s e s 1
1.2 Interpretation...icmenieesse e ressnsansans crsresnasnnssresaseraesraaisaeesnsnns 3
[...]
the bus parking facilities along L400. Accredited vehicles will access the site along the same
entrance roads and continue to the venues along L200. Concrete roadside barrier will be in
place to divide the roadway and separate the accredited and non-accredited vehicles.

The parking circulation is provided primarily by the L400 alignment. This is a one lane bus
(during the Games) route only and provides drop off for users. The roadway could be widened
with a “saw tooth” appearance which will provide an additional area for buses to pull over and
drop off passengers, however, the saw tooth concept was not considered to reduce the
construction costs. The buses will be able to proceed to the parking area or off the site without
placing the vehicle in reverse and delay incoming traffic.

The minimum size for on-site parking spaces was based on a review of the Parking and Loading
~ Regulations in various municipalities and from surveys of vehicles in the Whistler Creekside
parking lot. In other communities where the type of vehicle typically driven is similar to that -
expected at WOP, including the RMOW, the required parking dimensions range from 2.6 to 3.0

- metres width and from 5.7 m to 6.1 m depth.

Surveys undertaken by Ward Consulting Group at the Whistler Creekside parking area during
the winter 2000 found that 0% of the vehicles surveyed over a 4-day period had maximum
dimensions less than 2.0 m wide and 5.5 metres long. Allowing for driver and passenger
access, a parking space of 2.8 m by 6.0 m would accommodate the 90% vehicle dimensions
observed in this survey.

From the above review, paved on-site parking stalis at WOP that are designed to accommodate
private vehicles (cars/minivans/SUV) wili have a minimum width of 2.8 m and a minimum depth
0f 6.0 m. For unpaved spaces a minimum of 3.0 m width and 6.0 m length will be applied.

Vancouver Qrganizing Committee for the 2040 Olympic and Paralympic Winter Games (VANCC)
Comite d'Organisation des Jeux Olympiques et Paralympiques d'hiver de 2010 & Vancouver (COVAN)
Page 55
Page 108
FNR-2012-00329 - Part 1



Parking areas in the legacy condition will be similar in location to parking during the Games,
however, somewhat reduced to meet the projected demand. A majority of the bus parking area
at the east end of.the site will be re-naturalized and limited parking for the proposed
campground will be incorporated. Additional parking will remain adjacent to the Daylodge and
within the current operations compounds. All parking areas are yet to be finalized in the legacy
condition. Exact size and locations may vary.

4.3 Water Supply

The permanent water supply and.distribution system have been designed for the Legacy
condition demand. For Games period temporary additional supplies of potable water will be
trucked in. Portable toilets that do not require flush water will be used during the Games period.

The Water Treatment Piant (WTP) structure is to be an approximately 120m? wood framed
structure with a below grade basement and slab on grade. It is located between Madely Creek
and the Mid-flank Trail approximately 300m north of the Alexander Falls Bridge (see Figure 24)

The point of diversion (POD) is located on Madeley Creek approximately 500 m upstream of
Alexander Falls on the left bank of the stream. Access to the site is via a developed access road
adjacent to the creek. The approximate coordinates of the POD are N 49447.4, E 8818.6 as
determined from existing mapping and site investigation work undertaken to date. The water
intake structure or materials used in its construction will not affect water quality. No substances
are added to Madeley Creek, the temperature of the water will not change passing by the intake -
structure, and the intake structuré will be designed to avoid increasing turbidity of the water or
affecting the channel in any way. The intake structure is designed to maintain high velocity
along the intake to prevent deposition of sands and gravel at the intake, Potential bank erosion-
will be limited by rock protection placed at the bank to protect the pipe leading to the water
treatment plant.

The estimated maximum possible daily withdraw from Madeley Creek is 1,209.6 m®/day or a
maximum rate of 14 L/s. Maximum demand is likely to be exercised during snowmaking
operations in during the early (Nov.-Dec.) winter period. The only water licence recorded for
Madeley Creek is Licence No. C122392 issued to VANOC in December 2006. The licence
permits withdrawal of 80,000 galions (364 m®) per day for “enterprise’ and 819 acre-feet
(~1,000,000 m3) per year for snow-making. : -

The design and construction of the water intake will not result in impacts to fish or fish habitat at
the site. The intake itself is a small stainless steel screen installed on a pipe stem located near .
the bed of the stream. It is located in a deep, bedrock-controlled pool in Madeley Creek.

! Defined as: “Water used for hotels, motels, trailer parks, service stations, restaurants, commercial
campgrounds, mobile home parks, or similar commercial enterprises which are owned and operated for
profit.” :

Vancouver QOrganizing Committee for the 2010 Qlympic and Paralympic Winter Games (VANOC)
Comité d'Organisation des Jeux Olympligues et Paralympiques d'hiver de 2010 & Vancouver (COVAN)

Page 56
Page 109

FNR-2012-00329 - Part 1



These pumps will be placed in a wet well and the water level will be contlnuously monitored with
a leve! transmitter. The WTP system will operate only if the water level in the wet well is above
Low Level. The water in the wet well is continuously monitored for turbidity and the signal is sent
_to the MB SCADA Panel and recorded (see Section 4.7). The water temperature in the wet well
is also monitored.

Treated water from the water treatment plant will be pumped via 1,600 m of 150 mm diameter
ductile iron water main to high level water reservoir on ski jump, same pipe will feed the
distribution system at junction 11. Distribution system with two north and south branch of 150
mm ductile iron pipe will deliver water to the venues. All permanent buildings will receive water
supply connections including the wastewater treatment plant at the south end of the site. The
philosophy of the system is to have the reservoir filling during periods of low flow and regular
distribution, supplied by the reservoir back into the system.

Because of high pressure at the lower elevations, a pressure reducing valve station will be
placed in each building’s mechanical room to return the system pressure back to adequate
operating pressures at the buildings.

A High Level Water Reservoir located at K95 Ski Jump is to be installed and has a capacity of
605 cubic meters. There are two high pressure pumps for snow making, a lead pump and a Iag
pump. These pumps are located in the Valve Chamber. There will also be a domestic water -
pump for the Common Tower.

Vancouver Organizing Committee for the 2010 Clympic and Paralympic Winter Games (VANOC)
Comité d'Organisafion des Jeux Olympiques ef Paralympiques d'hiver de 2010 & Vancouver (COVAN)
Page 57
‘ Page 110
FNR-2012-00329 - Part 1




Figure 25 Site Plan for WTP.and WWTP and Associated Piping

Vancouver Organizing Committee for the 2010 Olympic and Paralympic Winter Games (VANOC)

Comité d'Organisation des Jeux Olympigues et Paralympiques d'hiver dé 2010 a Vancouver (COVAN)

. . Page 58 .
Page 111
FNR-2012-00329 - Part 1



4.4 Waste Water

A wastewater treatment plant (WWTP) has been designed to provide advanced waste water
treatment for a maximum day flow of 234m®day. The WWTP structure is to be an approximately
160m? wood framed structure with slab on grade. It is sited approximately 70m west of
Tributary B and east of the L200 Road, opposite the 08 Maintenance Building compound (see
Figure 24),

Wastewater flows will be collected from permanent facilities at each venue and the Day Lodge
in a combination system of gravity sewers and forcemains which will discharge to the WWTP.
Small lift stations will be used to convey flows from low areas to the gravity sewer mains.
Water treatment residual will be pumped to the wastewater treatment plant. It is expected that
the water treatment facility will produce a residual stream between 5 and 10% of plant '
throughput which will be drained to a lift station in the water treatment compound and wili be
pumped to the wastewater treatment plant. At maximum capacity of water treatment during
snowmaking operation, the residual flow will be between 52 and 105 m3/day which is less than
wastewater treatment capacity considering limited sewage fiow rate from maintenance and
operation crew only. At the maximum day rate the residual flow will be up to 24 m3/day, wh:ch
has been allowed for in the wastewater treatment capacity.

The technology proposed for the biological process of the WWTP at tertiary level of treatment is

a Membrane Biological Reactor (MBR). The MBR will be designed to nitrify on a year round

basis and will be able to meet stringent ammonia effluent limits that may be imposed by

- regulatory agencies having jurisdiction over the discharge from the WWTP. With the provision of

Ultraviolet (UV) disinfection at the end of the liquid treatment train, the effluent from the WWTP
will be able to meet the Unrestricted Public Access standards for reclaimed water.

Raw wastewater from WOP buildings will flow through a manually cleaned coarse screen prior
to entering an equalization tank, which will be used to attenuate peak instantaneous flows to the
MBR and reduce the design flux rates of the membranes. Raw wastewater will be pumped
through a fine screen, then discharged to the MBR. Aluminium sulphate (alum) will be added to
- the MBR to precipitate phosphorus to meet the stringent Total Phosphorus (TP) limits of < 0.25
mg/L stipulated for the Cheakamus River at Whistler geographical region. If required, an ,
alkalinity supplement, such as caustic, will be added to the bioreactor to ensure that ammonia in
the raw wastewater can be fuily oxidized to nitrate.

The effluent from the MBR will be treated by UV disinfection, chiorination and dechlorination
processes prior to an effluent pump station. The treated effluent will be pumped and will convey
through a forcemain to Madeley Creek.

Screenings and debris removed from the manual coarse and fine screens will be disposed of at
a sanitary landfill. Waste activated sludge generated by the biclogical process will be stored on-
site in an aerated storage tank, then disposed of off-site at a larger municipal wastewater
treatment facility or organics composting facility.

Vancouver Organizing Committee for the 2010 Olympic and Paralympic Winter Games (VANOC)
Comité d'Organisation des Jeux Olympiques et Paralympiques dhiver de 2010 & Vancouver (COVAN)
Page 59
Page 112
FNR-2012-00329 - Part 1



Given the relatively small size of the sewer collection system, fugitive odour emissions from the
WWTP are not expected to be an issue. Notwithstanding, provisions will be included in the
design to treat odour emissions from the Equalization Tank/Pump Station, and fine screening.
The foul air from these locations will be treated using UV, activated carbon or biofiltration.

4.5 Power Supply and Distribution

The power supply (BC Hydro is responsible for the complete power supply system) consists of a
25 kV overhead line, via a new 9 km road (West Access Road), from Highway 99 to the main
electrical room in WOP. BC Hydro has installed and connected the pole line from Highway 99 to
the property line of WOP underground to the Maintenance Building and Water Treatment Plant
to form a closed loop.

Each of WOP site's eight electrical rooms have an emergency power panei with a manuai
transfer switch connected to an outside power receptacle. During the Olympic Games, it will be
necessary to rent and connect modular diesel generators to the power receptacles outside the
unit substations. These gensets will be the prime power supply with BC Hydro power as standby
back-up power for the essential loads. in the event of generator failure, the manual transfer
switch will transfer the essential loads from the generator to BC Hydro power supply.

4.5.1 Games Security

The RCMP will propose a comprehensive Games security plan for WOP. The required
infrastructure is currently part of the in-process Overlay design.

45.2 Games Broadcast Compounds

Theré will be 2 Games broadcast compounds — one combined for the Biathlon and Cross
Country, and one for the ski jumps. The detailed infrastructure requirements are part of the
Qverlay design. It is anticipated that design would include the 600 V power supply to each
broadcast compound via underground ducts. -

Each broadcast trailer may have emergency power generators, to supplement the normal power

" supply. Cable management will include the pre-wiring of the 600V power distribution with power

receptacles inside the compound for quick connects and disconnects to the trailers. Oversized

underground ducts will be required from the permanent communication rooms to the broadcast

~ compounds. This would include pre-wiring the broadcast communication distribution with access
. panels and switches inside the compound for quick connects and disconnects to the trailers.

4.5.3 Scoreboards

Power and communication infrastructure will be provided for the scoreboards and signage. The
final wiring and connection will be determined as part of the Overlay design when the exact
requirements are available. One permanent scoreboard is planned for the cross-country
stadium.

Vancouver Organizing Committee for the 2010 Olympic and Paralympic Winfer Games (VANOC}
Comité d'Organisation des Jeux Olympiques et Paralympiques d'hiver de 2010 a Vancouver (COVAN)
Page G0
S Page 113
FNR-2012-00329 - Part 1



454 Games Public Address System

Infrastructure for 4 public address systems will be provided for Ski Jump, Biathlon, Cross .
Country and Entry Gate/public walkways during the Games. The PA system equipment supply
- and installation will be part of the Overlay design and requirements. Each public address
systems can be switched and accessed separately. In an emergency event, all the public
address systems may be controlled and accessed from a command / emergency response
control room. A smaller, permanent system will be installed at each stadium.

4.6 Communications

Bell will engineer, supply, install, connect and commission an incoming fibré cable on BC
Hydro’s pole line system and in the underground duct bank infrastructure. The main telephone /
data service will be from Highway 99, via pole lines on the West Access Road, to the
underground communication ducts along the internal roads. The main fibre backbone cable will
be spliced to the communication rooms of the Maintenance building, Ski Jump, Media Centre,’
Daylodge, Cross Country, Biathlon and Water Treatment facilities. From the main and local
communication rooms, fibre and Cat-6 cables in raceways, will connect the data / telephone
hubs / jacks to the end users.

Bell will also engineer, supply, instali, connect and commission the alternate fibre cable along
the edge of the temporary access road and in the underground duct bank infrastructure. The
alternate telephone / data service will be from Highway 99, surface mounted on the temporary
access road to the underground communication ducts along the internal roads. The alternate
service may be 100 strands of single mode fibre. The alternate fibre backbone cable will form a
closed loop with the main incoming fibre cable.

All communication rooms will be situated in secure locations. Intruder alarm systems will be
incorporated into the communication rooms. The underground infrastructure drawings have
been reviewed and approved by Bell Canada. Underground communication duct banks will be
buried below the roads and the walking paths.

Separate manholes and pullboxes are required for the underground communication distribution.
The pullboxes / manholes, along the main roads and walking paths, may be 1500 x 1500 x 1500